
  
 

 

 

 
        *Governor Valve Assembly Order Code:225740  (Including #7, 8, 9, 10, 11, 12, 13, 14, 15) 

No. Description Order Code. Q'ty No. Description Order Code Q'ty 

1 Housing Cover 225733 1 37 Washer 148782 1 

2 Hex Bolt (M6*20) 225734 4 38 Flat Head Screw (M6*30) 225767 1 

3 Spring Washer (S6) 225737 4 39 Throttle Valve Body 225768 1 

4 Washer 225736 1 40 Throttle Valve Rod Bushing 225776 1 

5 Fillister (M4*10) 225739 3 41 Throttle Valve Rod   225777 1 

6 Packing 225738 1 42 Throttle Valve 225778 1 

7 Governor Cage  1 43 Throttle Valve Washer 225779 1 

8 Governor Weight  2 44 Sub Throttle Valve 225780 1 

9 Roll Pin(3*30)  2 45 Throttle Valve Spring 225781 1 

10 Governor Shaft  1 46 Inlet Bushing (NPT) 225782 1 

11 Governor Valve 225740 1 47 Exhaust Cover 225783 1 

12 Governor Valve Spring  (sold as assembly) 1 48 Exhaust Valve 225784 1 

13 Governor Valve Spring Holder  1 49 Muffler Plate 225785 1 

14 Flat Head (M4*12)  1 50 Roll Pin (3*30) 225786 1 

15 "U" Nut (UN-5)  1 51 Muffler Spring 225787 1 

16 Bearing Cover 225750 1 52 Spring Washer (S5) 225788 4 

17 Bearing(6203ZZ) 112048 1 53 Hex Bolt (M5*28) 225789 2 

18 Cylinder Upper Plate 225751 1 54 Hex Bolt (M5*20) 225791 2 

19 Roll Pin(3*6) 225752 1 55 Dead Handle 225793 1 

20 Rotor 225753 1 56 Spring Washer (S12) 225796 1 

21 Rotor Blade 225754 5 57 Washer (M12) 225797 1 

22 Cylinder 225755 1 58 Throttle Valve Lever 225798 1 

23 Roll Pin (4*8) 225756 2 59 Lock Key 225799 1 

24 Adjusting Collar 225757 1 60 Lock Spring 225800 1 

25 Adjusting Washer (T=0.1) 225758 1 61 Set Bolt (M4*8) 225801 1 

26 Cylinder Lower Plate 225759 1 62 O-Ring (O-S34) 225802 1 

28 Bearing (5204ZZ) 226075 1 63 Spring Washer (S6) 225737 2 

29 Bearing Spacer 225761 1 64 Hex Bolt (M6*10) 225734 2 

30 Rotor Nut 225762 1 65 Pin (5*20) 225803 1 

31 Adjusting Washer (T=0.5) 225763 1 67 Spanner (41) 88553 1 

32 Housing   225764 1 68 Allen Wrench (M4) 31969 1 

33 Wheel Guard Assembly 29421 1 69 Allen Wrench (M5) 225804 1 

34 Spring Washer (S6) 225737 4 70 Allen Wrench (1/4) 215630 1 

35 Hex Bolt (M6*16) 225766 4 * Rubber Sleeve (for handle) 243557 1 

36 Wheel Flange  3-1/2"X1-1/8" 245397 1     
                    

        11/29/13 

 
 

Western Office 604-298-2933 Eastern Office 905-428-1616 www.wespropowertools.com 

Wespro Pneumatic Tools 

VG6604       6” CUP WHEEL VERTICAL GRINDER    

 


